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Issue Date: May 10 2013
Minitek
Product Name:
Minitek
Product Manager: Paul Liu

Subject:

Notification of Planned Change

Distribution:

Global

Type of Change:

Materials Change

Change Description:

The raw material of housing plastic will be changed from PCT to PA4T and will act running change for

this action

Reason for Change:

FCl is changing our plastic supplier to get better service. New supplier will be providing us PAAT raw

plastic instead of the PCT raw plastic.

There is no change in Fit, Form and function & the product will continue to meet all customer
requirements as before.
PAAT resin has passed the requirements and test reports are attached.

Affected Parts:

Attached List

Effective Date of Change: November| 15 2013
Last Time Buy Date: N/A N/A N/A
Last Disty Return Date: N/A N/A N/A
Last Time Shipment Date N/A N/A N/A
Datasheet Attached? N/A
Qual/Test Data Attached? Yes
Samples Availability Date: June 15 | 2013
Available Alternatives? No

Questions?

Contact your local FCI Representative, or product Marketing Manager

Paul Liu / Product Manager

Paul.Liu@fci.com





AP Product Test Lab.
FCI Electronics Division
Nanwei, Qisha, Shatian
Town, Dongguan City,
Guangdong, PRC

LABORATORY TEST REPORT

REPORT NO. DATE OF REPORT DATES TESTED TESTED BY
DL-2012-11-032 21/Dec/2012 19/Nov/2012 to 10/Dec/2012 June Feng
Shawn He
REQUESTOR TITLE Prepared By/Title Approved By/Title
Minitek Il R-R Straight HDR Connector
Yong Huang Partial Qualification Testing for Resin Conversion June Feng Gentle Zeng

1. PURPOSE

Partial qualification testing was conducted on Minitek Il R-R Straight HDR connectors, whose resin

changed from PCT to PA4T, to assess the conformance to FCI product specification PDS-12-011(Rev: J

Sep/17-2012).

2. CONCLUSIONS

Base on the performed testing, the Minitek Il R-R Straight HDR connector met the specified requirements

of product specification PDS-12-011(Rev: J Sep/17-2012).

3. SAMPLE DESCRIPTION

3.1 The sample description:

HDR connector

Part numbers of the Traceability Housin
products to be Description Manufacturing Lot ng Quantity
Material
tested Info
10066848-607LF Minitek Il R-R Straight N/A PAAT 20pcs

3.2 Samples were received at the laboratory on Nov/15, 2012.

3.3 Prior to testing, the samples were examined at low magnification and judged to be acceptable for

testing.

3.4 Photo of test sample:
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Figure 1: Minitek Il R-R Straight HDR Connector

4. TEST SEQUENCES

Partial qualification testing was conducted in accordance with FCI product specification PDS-12-011(Rev:
J Sep/17-2012).The test items listed in the table below.

Test Sequence
Test Items
Group 1 Group 9 Group 10 Group 14
Examination of product 1,7 1 1 1,3
Contact Retention force >
(for gold plating side)
Post retention force 5
(for Tin plating side)
IR 25
DWV 3,6
Resistance to soldering heat 2
Humidity 4
Sample quantity 5pcs 5pcs 5pcs 5pcs
IR = Insulation Resistance DWV=Dielectric withstanding voltage
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5. TEST METHODS/REQUIREMENTS

Test Items Test Method Condition Requirement
Examination of product EIA-364-18B 10x magnification No detrimental condition
Contact Retention force EIA-364-29C Speed:25mm/min 0.5kgf min

Post retention force EIA-364-29C Speed:25mm/min 1.0kgf min
" MizEs | Tetyolesesooroc
DWV MIL-STD-202G Test Voltage:650V AC No evidence of arc-over,

Method 107G

Test Duration: 1minute

insulation breakdown

Resistance to soldering

heat PDS-12-011J 260°C,5seconds No damage
Humidit MIL-STD-202G _aro o
y Method 103B 90~95%RH,40°C,96hours No damage
6. TEST RESULT
GROUP #1 TEST RESULTS
Step # Test Requirement Step Description Result Comments
1 Examination of No Detrlmental Initial No Detriment Pass
product Condition
2 IR =1000MQ Initial IR 130800MQ min Pass
No evidence of arc- No arc-over or
3 DWV over, insulation Initial DWV insulation Pass
breakdown breakdown
4 Humidity No damage Humidity No damage Pass
5 IR =1000MQ After Humidity 104000MQ min Pass
No evidence of arc- No arc-over or
6 DWV over, insulation After Humidity insulation Pass
breakdown breakdown
7 Examination of No Detrl_njental Einal No Degradation Pass
product Condition

Statistical summary of insulation resistance measurements are given in Appendix A.
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GROUP #9 TEST RESULTS

Step # Test Requirement Step Description Result Comments
Examination of No Detrl_mental Initial No Detriment Pass
product Condition
Contact 0.5kgf min Contact Retention 4.3kgf min Pass
Retention force force
Test data and curves of contact retention force are given in Appendix B.
GROUP #10 TEST RESULTS
Step # Test Requirement Step Description Result Comments
Examination of No Detrl_mental Initial No Detriment Pass
product Condition
Postgfégnnon 1.0kgf min Post Retention force 4.37kgf min Pass
Test data and curves of Post retention force are given in Appendix C.
GROUP #14 TEST RESULTS
Step # Test Requirement Step Description Result Comments
Examination of No Detrl_mental Initial No Detriment Pass
product Condition
Resistance to No damage Resistance to No damage Pass
soldering heat 9 soldering heat 9
Examination of No Detrlmental Final No Degradation Pass
product Condition
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7. EQUIPMENT

Item Manufacturer ID Number Last Cal. Cal. Due

Microscope Nikon (SMZ645) 1019652 N/C N/A
Universal force tester SE (1220HS) DG-Q-0246 20-Aug-12 19-Aug-13
High Resistance Meter Agilent (4339B) DG-Q-0029 05-Jan-12 04-Jan-13
Dielectrimeter Sefelec (DMG50) DG-Q-0185 14-May-12 13-May-13
Wetting balance tester é\:ﬂ“&tgﬁes?\loz'i;;s) DG-Q-0310 15-May-12 14-May-13
Temperature and Humidity | agjj (TH-121EH) DG-Q-0031 05-Jan-12 04-Jan-13

N/C=Not Calibrated
N/A=Not Applicable
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8. REVISION RECORD

Revision Affected Description Revision
Level Pages P Date
A All Original Release 21/Dec/2012
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Appendix A: Statistical summary of Insulation Resistance measurements (unit: MQ)
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Appendix B: Test data and curves of contact retention force (unit: kgf)

Max 5.97
Min 4.3
Average 5.06
Stdev 0.41
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Appendix C: Test data and curves of post retention force (unit: kgf)

Sample | Retention | Sample | Retention | Sample | Retention | Sample | Retention | Sample | Retention

No. force No. force No. force No. force No. force

1 5.52 6 4.7 11 5.49 16 5.02 21 5.12

2 51 7 4.6 12 5.39 17 5.13 22 4.71

3 5 8 5.14 13 4.55 18 5.05 23 5.01

4 4.49 9 4.83 14 4.83 19 4.37 24 4.74

5 4.49 10 4.87 15 5.14 20 4.83 25 4.61
Max 5.52
Min 4.37
Average 491
Stdev 0.31
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AP Product Test Lab.
FCI Electronics Division
Nanwei, Qisha, Shatian
Town, Dongguan City,

LABORATORY TEST REPORT

Guangdong, PRC

REPORT NO.

DATE OF REPORT

DATES TESTED

TESTED BY
DL-2012-11-019 21/Dec/2012 19/Nov/2012 to 10/Dec/2012 June Feng
Shawn He
REQUESTOR TITLE Prepared By/Title Approved By/Title
Minitek VCC With Latching Connector
Yong Huang Partial Qualification Testing for Resin Conversion June Feng Gentle Zeng
1. PURPOSE

Partial qualification testing was conducted on Minitek VCC with latching connectors, whose resin changed

from PCT to PA4T to assess the conformance to FCI product specification GS-12-008 (Rev: E Oct/13-

2006).

2. CONCLUSIONS

Base on the performed testing, the Minitek VCC with latching connector met the specified requirements of
product specification GS-12-008(Rev: E Oct/13-2006).

3. SAMPLE DESCRIPTION

3.1 The sample description:

Part numbers of the Traceability Housin
products to be Description Manufacturing Lot ng Quantity
Material
tested Info
63440-001LF Minitek VCC with N/A PAAT 9pcs
latching connector

3.2 Samples were received at the laboratory on Oct/26, 2012.

3.3 Prior to testing, the samples were examined at low magnification and judged to be acceptable for

testing.

3.4 Photo of test sample:
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Figure 1: Minitek VCC with Latching Connector

4. TEST SEQUENCES
Partial qualification testing was conducted in accordance with FCI product specification GS-12-008(Rev:
E Oct/13-2006). The test items listed in the table below.

T Test Sequence
Group 4A Group 4B Group 7
Examination of product 1,8 1,6 1,3
Contact retention force 25
IR 2,6
DWV 3,7
Thermal Shock 4 3
I.R exposure 2
Humidity 5 4
Sample quantity 3pcs 3pcs 3pcs

IR = Insulation Resistance

5. TEST METHODS/REQUIREMENTS

DWYV = Dielectric withstanding voltage

Method 103B

Test Items Test Method Condition Requirement
Examination of product EIA-364-18B 10x magnification No detrimental condition
Contact retention force |  E|A-364-29C With load 1.1lbs at rate No dislodgement

5.08mm/min, dwell 6seconds
MIL-STD-202G Test Voltage:500V DC
IR Method 302 Test Duration:2minutes 21000MQ
) No evidence of arc-over,
DWV EIA-364-20D Test Voltz_;\ge_.SOOV AC insulation breakdown, leakage
Test Duration:60seconds
current<lmA
MIL-STD-202G -55°C to 105°C, 1hour/cycle
Thermal Shock Method 107G 25¢ycles No damage
I.R exposure GS-12-008E 260°C,10seconds No damage
Humidity MIL-STD-202G 950RH,40°C,96hours No damage

This Laboratory Test Report shall not be reproduced except in full unless written permission is received from the Laboratory Manager
The contents are guaranteed to be originals (not modified) only if this report is received directly from the Test Laboratory Staff

Form E-3707 Rev. A

Page 2 of 6





Report No. DL-2012-11-019

6. TEST RESULT

GROUP #4A TEST RESULTS

Step # Test Requirement Step Description Result Comments

1 Examination of No Detrl_rr_1ental Initial No Detriment Pass
product Condition

2 IR =1000MQ Initial IR 105200MQ min Pass

No evidence of arc- No arc-over or
3 DWV over, insulation Initial DWV insulation Pass
breakdown breakdown

4 Thermal Shock No damage Thermal Shock No damage Pass

5 Humidity No damage Humidity No damage Pass

6 IR =1000MQ After Humidity 85510MQ min Pass

No evidence of arc- No arc-over or
7 DwWV over, insulation After Humidity insulation Pass
breakdown breakdown

8 Examination of No Detrl_mental Final No Degradation Pass

product Condition
Statistical summary of Insulation Resistance measurements are given in Appendix A.
GROUP #4B TEST RESULTS
Step # Test Requirement Step Description Result Comments

1 Examination of No Detrl_n_wental Initial No Detriment Pass
product Condition

2 Co_ntact No dislodgement Contact Retention No dislodgement Pass

Retention force force

3 Thermal Shock No damage Thermal Shock No damage Pass

4 Humidity No damage Humidity No damage Pass

5 Contact No dislodgement After Humidity No dislodgement Pass

Retention force

6 Examination of No Detn_rnental Einal No Degradation Pass

product Condition
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GROUP #7 TEST RESULTS

Step # Test Requirement Step Description Result Comments
1 Examination of No Detrlmental Initial No Detriment Pass
product Condition
2 I.R exposure No damage I.R exposure No damage Pass
3 Examination of No Detrlmental Final No Degradation Pass
product Condition
7. EQUIPMENT
Item Manufacturer ID Number Last Cal. Cal. Due
Microscope Nikon (SMZ645) 1019652 N/C N/A
Universal force tester SE (1220HS) DG-Q-0246 20-Aug-12 19-Aug-13
High Resistance Meter Agilent (4339B) DG-Q-0029 05-Jan-12 04-Jan-13
Dielectrimeter Sefelec (DMG50) DG-Q-0185 14-May-12 13-May-13
. Multicore Solders
Wetting balance tester (MUSTII SN2153) DG-Q-0310 15-May-12 14-May-13
Thermal shock chamber Weiss (TS120) DG-Q-0255 22-Aug-12 21-Aug-13
Temperature and Humidity | g (714101 £p) DG-Q-0031 05-Jan-12 04-Jan-13
chamber
N/C=Not Calibrated
N/A=Not Applicable
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8. REVISION RECORD

Revision Affected Description Revision
Level Pages P Date
A All Original Release 21/Dec/2012
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Appendix A: Statistical Summary of Insulation Resistance Measurements (unit: MQ)

Test items Initial After Humidity
Max 393200 362500
Min 105200 85510

Average 197538.89 174781.11
Stdev 91392.58 83829.72
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AP Product Test Lab.

FCI Electronics Division F
Nanwei, Qisha, Shatian LABORATORY TEST REPORT

Town, Dongguan City,

Guangdong, PRC
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REPORT NO. DATE OF REPORT DATES TESTED TESTED BY
June Feng
DL-2012-11-022 21/Dec/2012 19/Nov/2012 to 14/Dec/2012
Shawn He
REQUESTOR TITLE Prepared By/Title Approved By/Title

Minitek Low Profile VCC Connector

Yong Huang Partial qualification Testing for Resin Conversion

June Feng Gentle Zeng

1. PURPOSE

Partial qualification testing was conducted on Minitek Low Profile VCC connectors, whose resin changed
from PCT to PA4T, to assess the conformance to FCI product specification GS-12-008 (Rev: E Oct/13-
2006).

2. CONCLUSIONS

Minitek Low Profile VCC connector met the specified requirements of FCI product specification GS-12-
008E except for the contact retention force was less than the specification of 1.1lb.

3. SAMPLE DESCRIPTION

3.1 The sample description:

Pl MISEDS 6ff LTe Description Mar;rl:?;ci%?i”r:tymt HEDEg Quantit
products to be tested P Info 9 Material y
10065490-140LF Minitek low profile N/A PA4T 9pcs

VCC connector

3.2 Samples were received at the laboratory on Oct/26, 2012.
3.3 Prior to testing, the samples were examined at low magnification and judged to be acceptable for
testing.

3.4 Photo of test sample:

Figure 1: Minitek Low Profile VCC connector
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4. TEST SEQUENCES

Partial qualification testing was conducted in accordance with FCI product specification GS-12-008
(Rev: E Oct/13-2006). The test items listed in the table below.

Test Sequence
Test Items
Group 4A Group 4B Group 7
Examination of product 1,8 1,6 1,3
Contact Retention force 2,5
IR 2,6
DWV 3,7
Thermal Shock 4 3
I.R exposure 2
Humidity 5 4
Sample quantity 3pcs 3pcs 3pcs

IR = Insulation Resistance

5. TEST METHODS/REQUIREMENTS

DWYV = Dielectric withstanding voltage

Method 103B

Test Items Test Method Condition Requirement
Examination of product EIA-364-18B 10x magnification No detrimental condition
1.1Ibs,dwell 6sec.
MIL-STD-202G Test Voltage:500V DC oot
IR Method 302 Test Duration:2minutes Initial=1000MQ
) No evidence of arc-over,
DWV EIA-364-20D Test VOIt‘T"gejSOOV AC insulation breakdown, leakage
Test Duration:60seconds
current<1lmA
Thermal Shock MIL-STD-202G | -55°C to 105°C, 30min for each No damage
Method 107G temperature, 25cycles 9
I.R exposure GS-12-008E 260°C,10seconds No damage
Humidity MIL-STD-202G 950RH,40°C,96hours No damage
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6. TEST RESULT

GROUP #4A TEST RESULTS

Step # Test Requirement Step Description Result Comments
1 Examination of No Detrl_rr_1ental Initial No Detriment Pass
product Condition
2 IR =1000MQ Initial IR 10420MQ min Pass
No evidence of arc- No arc-over or
3 DwWV over, insulation Initial DWV insulation Pass
breakdown breakdown
4 Thermal Shock No damage Thermal Shock No damage Pass
5 Humidity No damage Humidity No damage Pass
6 IR 21000MQ After Humidity 87430MQ min Pass
No evidence of arc- No arc-over or
7 DWV over, insulation After Humidity insulation Pass
breakdown breakdown
8 Examination of No Detrlmental Final No Degradation Pass
product Condition
Test data of insulation resistance is given in Appendix A.
GROUP #4B TEST RESULTS
Step # Test Requirement Step Description Result Comments
1 Examination of No Detrl_n_wental Initial No Detriment Pass
product Condition
5 Co_ntact No dislodgement Initial Contact Contact dlslnged Fail
Retention force Retention force from housing
3 Thermal Shock No damage Thermal Shock No damage Pass
4 Humidity No damage Humidity No damage Pass
5 Contact No dislodgement After Humidity Contact dlslnged Fail
Retention force from housing
6 Examination of No Detrl_njental Einal No Degradation Pass
product Condition

Test data of contact retention force is given in Appendix B.
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GROUP #7 TEST RESULTS

Step # Test Requirement Step Description Result Comments
1 Examination of No Detrlmental Initial No Detriment Pass
product Condition
2 I.R exposure No damage I.R exposure No damage Pass
3 Examination of No Detrlmental Final No Degradation Pass
product Condition
7. EQUIPMENT
Item Manufacturer ID Number Last Cal. Cal. Due
Microscope Nikon (SMZ645) 1019652 N/C N/A
Universal force tester SE (1220HS) DG-Q-0246 20-Aug-12 19-Aug-13
High Resistance Meter Agilent (4339B) DG-Q-0029 05-Jan-12 04-Jan-13
Dielectrimeter Sefelec (DMG50) DG-Q-0185 14-May-12 13-May-13
. ELECTROVERT
Convection Reflow Oven OmniElo 10 DG-Q-0450 26-Sep-12 25-Sep-13
Thermal shock chamber Weiss (TS120) DG-Q-0255 22-Aug-12 21-Aug-13
Temperature and Humidity | g (7101 gp) DG-Q-0031 05-Jan-12 04-Jan-13
chamber
N/C=Not Calibrated
N/A=Not Applicable
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8. REVISION RECORD

Revision Affected Description Revision
Level Pages P Date
A All Original Release 21/Dec/2012

This Laboratory Test Report shall not be reproduced except in full unless written permission is received from the Laboratory Manager
The contents are guaranteed to be originals (not modified) only if this report is received directly from the Test Laboratory Staff

Form E-3707 Rev. A

Page 5 of 6





Report No. DL-2012-11-022 Fg/

Appendix A: Test data of Insulation Resistance (unit: MQ)

Test items Initial After Humidity
Max 387900 478900
Min 10420 87430
Average 132452.08 186645.00
Stdev 110198.68 108662.64

Appendix B: Test data of contact retention force

Sample (PA4T housing) Sample (PCT housing)

Test data ReiEmier) Displacement(mm) RetEmien Displacement(mm)

force(lb) force(lb)

1 0.788 0.055 0.807 0.081
2 0.823 0.089 0.745 0.109
3 1.092 0.074 0.737 0.078
4 0.844 0.086 0.664 0.089
5 0.814 0.046 0.705 0.055
6 0.936 0.101 0.753 0.052
7 0.717 0.054 0.851 0.062
8 0.793 0.074 0.809 0.061
9 0.883 0.048 0.638 0.12
10 0.867 0.111 0.698 0.094
11 0.965 0.056 0.671 0.091
12 0.698 0.09 0.801 0.11
13 0.711 0.034 0.741 0.052
14 0.63 0.045 0.678 0.073
15 0.582 0.036 0.664 0.064
16 0.496 0.028 0.646 0.064
17 0.494 0.027 0.678 0.047
18 0.584 0.05 0.613 0.053
19 0.559 0.055 0.683 0.073
20 1.034 0.111 0.543 0.066
21 0.778 0.07 0.682 0.12
22 0.854 0.062 0.586 0.109
23 0.948 0.065 0.638 0.067
24 0.867 0.062 0.752 0.069
Max 1.092 0.111 0.851 0.12
Min 0.494 0.027 0.543 0.047
Average 0.78 0.06 0.699 0.077
Stdev 0.16 0.02 0.075 0.023
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